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TEST RESULTS
for Degree ㅇf protectioll provided by er˙ ιc1osures(IP Code)

1. Test Results

eode 1●tt● *s IP Test me'hod I̧'d: Recold R˚sⅱ1's

1 st

Chalactelisⅱc

numelals

Agai11st

ㅇf solid

o bjects

e
s
 
떵

㏛

氏

m
f
o

6

CONDITIONS
1.1 Talctlln poν vder(rnesh) :

Wile diaIILe[eI=50 IⅢ ●, width betweel'
1.2 AInoul、Lt of talc11∏ 1 pㅇ

'ν
der of the test

2kBIⅢ:

TEST
: 2.1 VoluIIle 

ㅇf the er˙1c1osures: abo11t 14000

2.2 Reduction air pressure : -2.0 kPa (-2˚0

2.3 F1ㅇ、N rate : 0.O LPM

2.4 Extraction rate per hour : 0 voluII'eqI1'

2.5 Test duraUo1' : 8 ho'1ts

2.
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chalylber :
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Pass
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of 、Λ√ateI 'ν ith
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CONDITIONS
1.1 The lo˛ vest poi11t of enc1osure : 6˚ 0 ⅢⅢ

1.2 The highest poi11t of ellclostlre : 160

1.3 Differe11tial telnperattlre of νvater a1'd

(less than 5K) : abou' 2.0 K

1.4 Hydraulic test : 1.0 kν㎠ ( about 10

IIUll

enclos11re

m)
2. TEST
2.1 The duratior1 of the test is : 100 houls

Pass

2. Reference Data

(1) Test coI、
'ditions : 21.8 

。
C, 49 % RH, 86˜ 106 kPa

(2) Size : 738 ⅢⅢ ×636 mⅢ  ×H446 mⅢ
(3) Rating : AC 220˜ 480 V, 50/60 Hz
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